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The following sample(s) was/were submitted and identified on behalf of the client as:
o é?%$1ﬁ W/ Y S S M AT
%:C);{E a Consignor: Hiy sl 4E /R Tl RH (B) A FRA F
ient
Information ZATRAL b YT Y H = Byt "
Consignor address: T AR X AH v 2 6 1077 ‘S U PHORJE 5B
yope gy | AR RX9502 H Wit i€ AP AR ) R PR 25 (KNOS): ey I
**;‘ﬂ”{ﬁlw Sample Description: RX9502 non-powered air-purifying particle respirator(KN95): in white.
ample —
information | Al EUEL: 49 4~
Sample Quantity: 49 pieces
5]« ZFEE PRI
Test Type: Submitted (sample sent by client)
P %A F . I - P
L Y s Sample Received Date: 2020-08-18 Test Period: 2020-08-18~2020-08-31
Test. oA e TSI 45 R T
Information | pocument Accordance | See test result page
PEHIR A % FER: GB 2626-2019 WEREG A H i B R =B BURL ) R 2%
Judegement Clients’ requirement: GB 2626-2019 Respiratory protective equipment- Non-
Accordance powered air-purifying particle respirator
W W Qﬂ:‘ : R M S > 2 N N > Ny
MRETE: | S (RO BRI, TR B R
est . L .
Conclusion The report only give the test result and Individual Judgment, detail please see follow page.
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This test report refer only to the samples tested
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Test Results and Judgment
e | RRWERMRTE | R HATR Rz I
No. Test Item & Test Methods | Unit Requirement Test Result Jud t
gmen
FEAL R AN SRR, AR TR AR W]
FR A R BE s B AR AN 254 N BE
i 52 1E 8 A FH 2% A0 2 R] R IE 2 )R
FE, WA 1% GB
2626-2019, 6.2 J7iEZ iR FEIRFE T
AEFRFINUIR R TAL S, A
R, FIRFIAZTE .
The sample surface shall be no
_— :
. zl\XJu@ﬁ damage, deformation and other TR i
. ppearance - other defects. Meet ) 5
(GB 2626-2019 6.1) The materials and structure of the eetrequirement ass
sample shall be able to withstand
normal use conditions and
possible temperature, humidity.
According to GB 2626-2019, 6.2
method, after temperature and
humidity pretreatment and
mechanical strength
pretreatment, parts shall not fall
off, damage and deformation.
FE | RBTH R | B Bk TR R e
No. Test Item & Test Methods | Unit Requirement Test Result Jud t
gmen
AR oAb 3 117.4
W BH Ay Original 116.3 PN
2. Inhalation resistance Pa <210 Tk 108.2 If;sms
(GB 2626-2019 6.5) After
109.3
pretreatment
ARIAL 110.5
SR Original 108.3 N
3. Exhalation resistance Pa <210 Fi s 7 102.1 ;’lejs
(GB 2626-2019 6.6) After
101.4
pretreatment
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No. Methods Unit Requirement Test Result Judgment
e 7¢ N m O . 10N KF 4
10s, A HBLIE B S N
A R B 50N H 4k LON #5105,
10s, R H B0 3 2 i L it Sl e
LI 150N ##4: 10s, £°| g |APPly atensile
It 4 T 2 original |0 ot
For dlsposab_le face mask: breakage occurs
Apply a tensile force of 10 N during the test
for 10 s, no slip-out,
o breakage occurs during the
ity test. ity
4. |Mask band ~  |For replaceable half face Pass
(GB 2626-2019 6.11) mask:
Apply a tensile force of 50 N 10N #4: 10s, *
for 10 s, no slip-out, o I s b 24
breakage occurs during the I ETRAL Aol Ea tensile
test BERG  [oonY
: Aft force of 10 N for
For replaceable full face er 10's, no slip-out,
mask: pretreatment
. breakage occurs
Apply a tensile f_orce of 150 during the test
N for 10 s, no slip-out,
breakage occurs during the
test.
5 T KIG I B AR AE K 0
R IFIG, ARk Fe: | AT
—— WA e, SRR W) R b |  Original 0 e
5. | Burning behavior s |°se Pz‘sjs
(GB 2626-2019 6.15) When tested, the mask shall kb 0
not burn or not to continue to Aft
burn for more than 5 s after er
pretreatment 0

removal from the flame.
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99.578
99.392
99.418
99.529
99.576
99.593
99.875
ﬂé?%ﬁf 99.475
6. |Filtration Efficiency % =95 99.394 Pa?s
(GB 2626-2019 6.3) 99 455
99.572
99.563
99.675
99.103
a3 99.255
After 99.175
pretreatment 99.290
99.153
. 2T
B | RRTH MR | AR Kz e
No. Test Item & Test Methods | Unit Requirement Test Result Judgment
R ENENEE:
10s, AR H BT MG R B
Ui
4 E: 250N Ff4k 10s, AR
TR R For replaceable half face mask: e
7. Connectionﬂcomponents - Apply a tensile force of 50 N for TCHEREHAF -
(GB 2626-2006 6.12) 10 s, no slip-out, breakage N/A
occurs during the test.
For replaceable full face mask:
Apply a tensile force of 150 N
for 10 s, no slip-out, breakage
occurs during the test.
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The statement of conformity in this test report is only based on measured values by the laboratory and does not
take their uncertainties into consideration.

***j:& %:. éﬁf ﬂi***
***End of Report***
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